
.11. .II. 

Control Number: 51864 

Item Number: 1 

Addendum StartPage: 0 



B 51864 Harkins Engineering, Inc. 
March 2, 2021 //f~ 
Filing Clerk 
Texas Public Utility Commission 
1701 North Congress 
P.O. Box 13326 
Austin, Texas 78711-3326 

\OA MAR . Z 2021 
\\8y 

RE: Application of the City of Midlothian to amend CCN Number 11706 in Ellis County, 
Texas 

Dear Filing Clerk: 

Please the attached CCN Amend Application for the City of Midlothian, Texas and required 
attachments and digital data. 

Please let me know if you need any further information or have any additional questions. Thank 
you for your time 

Sincerely, 

«64_ 
Victoria Richards Harkins, Ph.D., P.E. 
President 

24 I 3 Belaire East Lane, Granite Shoals, Texas 78654 Phone: (5 I 2) 784-85 I I 
[...]
modifications. Based on our review of the information submitted, the project generally meets 
the minimum requirements of Title 30 Texas Administrative Code (TAC) Chapter 290 - Rules 
and Regulations for Public Water Systems and is conditionally approved for construction if 
the project plans and specifications meet the following requirement(s): 

1. Approval is subject to all requirements and conditions of TCEQ letters dated February 
12, 2013; July 11, 2012; and January 13, 2010 (enclosed) concerning use of 
microfiltration; 

2. Upon reaching 90-percent completion of construction, a revised disinfectant contact 
time (CD study must be submitted which addresses any approved change orders and as-
built dimensions for TCEQ review and approval as specified in 30 TAC §290.111(d)(2)(B). 
TCEQ approval of the revised CT study must be received prior to placing the expanded 
facilities into production. 

3. Plan submittal details modifications that include the addition of two sets of inclined 
plate settlers to be installed in the two existing sedimentation basins. Plate settlers are 
required to have a surface overflow rate exception prior to receiving log removal credits. 
These are typically done with a full-scale verification study (plate settlers already 
installed). Currently the WTP receives a O.5 log Giardia removal credit for conventional 
pretreatment. When the plate settlers are installed, they willlose the 0.5 log credit 
unless an exception is granted. Please contact the TCEQ Technical Review and Oversight 
Team for guidance for obtaining a surface overflow rate exception for the use of plate 
settlers. It appears the WTP receives enough credit with the membranes alone. Please 
ensure proper log removal credits are received during construction and during full scale 
verification study of the plate settlers. 

P,O. Box 13087 • Austin, Texas 78711-3087 • 512·239-1()00 • teeq.texas.gov 

How is our customer service? tceq.texas.gov/customersurvey 



Mr. James L. Naylor, P.E. 
Page 2 
January 17, 2020 

Written exception request must be submitted to the TCEQ's Technical Review and Oversight 
Team (TROT) at the following address: 

Technical Review and Oversight Team, MC-1 59 
Texas Commission on Environmental Quality 

P.O, Box 13087 
Austin, Texas 78711-3087 

For information about the exception process, please go to the URL below: 

http://www.tceq.texas.gov/drinkingwater/trot/exception 

Please note that an "Exception Request Form" must be completed for all exception submittals. 

If after you have reviewed the information available at the webpage above you have a question 
regarding the exception process, please call (512) 239-4691 and ask to speak to a member of 
the TROT about exceptions. 

The rated net capacity of each Siemens Memcor0 L20N membrane module is 16,878.87 GPD per 
375 square foot module at 20 degrees Celsius with a rated plant capacity of 12.15 MGD based 
on a total of 720 modules. 

The submittal consisted of 66 sheets of engineering drawings and technical specifications. The 
approved project consists of: 

• Two (2) additional membrane trains each with 120 Siemens Memcor® L20N membrane 
modules per unit. This will add an additional 240 modules to the 480 existing modules, 
for a total of 720 modules; 

• One (1) additional 3,822 gallon per minute (gpm) variable drive frequency vertical 
turbine membrane feed pump. This will make 4 pumps total with a capacity of 22 MGD 
total with a firm capacity of 16.5 MGD; 

• One (1) 250-micron self-cleaning strainer. This will make a total of 3 strainers; 
• Two (2) inclined plate settler units (55 degrees) in the existing sedimentation basins with 

a design flow of 6.0 MGD per unit, and an SOR of 3.0 gallons per minute per square foot; 
• One (1) 1,800-gallon tank with heater and transfer pump for existing Clean in Place (CIP) 

systern; 
• One (1) 20,000-gallon Brine storage tank with secondary containment; and, 
• Various yard piping, valves, fittings and related appurtenances. 

This approval is for the construction of the above listed items only. Any wastewater 
components contained in this design were not considered. 

The City of Midlothian public water supply system provides water treatment. 

The project is located 1,900 feet north of the intersection of Yukon Drive and Sabine Drive in 
Ellis County, Texas. 

An appointed engineer must notify the TCEQ's Region 4 Office in Dallas/Fort Worth at (817) 
588-5800 when construction will start. Please keep in mind that upon completion of the water 
works project, the engineer or owner will notify the commission's Water Supply Division, in 
writing, as to its completion and attest to the fact that the completed work is substantially in 
accordance with the plans and change orders on file with the commission as required in 30 
TAC §290.39(h)(3). 



Mr. James L. Naylor, P.E. 
Page 3 
January 17, 2020 

Please refer to the Plan Review Team's Log No. P-11082019-063 in all correspondence for this 
project. 

Please complete a copy of the most current Public Water System Plan Review Submittal form for 
any future submittals to TCEQ. Every blank on the form must be completed to minimize any 
delays in the review of your project. The document is available on TCEQ's website at the 
address shown below. You can also download the most current plan submittal checklists and 
forms from the same address. 

https://www. tceq.texas.gov/drinkingwater/udpubs.html 

For future reference, you can review part of the Plan Review Team's database to see if we have 
received your project. This is available on TCEQ's website at the following address: 

https://www. tceq.texas.gov/drinkingwater/planrev.html/#status 

You can download the latest revision of 30 TAC Chapter 290 - Rules and Regulations for Public 
Water Systems from this site. 

If you have any questions concerning this letter or need further assistance, please contact 
Mr. Craig Stowell at (512) 239-4633 or by email at craig.stowell@tceq. texas.gov or by 
correspondence at the following address: 

Plan Review Team, MC-159 
Texas Commission on Environmental Quality 

P.O. Box 13087 
Austin, Texas 78711-3087 

ince~-

Craig A. Stowell, P.E. 
Plan Review Team 
Plan and Technical Review Section 
Water Supply Division 
Texas Commission on Environmental Quality 

°04+ L 
Vera Poe, P.E., Team Leader 
Plan Review Team 
Plan and Technical Review Section 
Water Supply Division 
Texas Commission on Environmental Quality 

VP/CAS/faSS 

Enclosures TCEQ letters dated February 12, 2013; July 11, 2012; and January 13, 2010 

CC: City of Midlothian, Attn: Mr. Richard Reno, 104 West Avenue East, Midlothian, TX 76065-
2901 



Bryan W . Shaw , Ph . D ., Chairman 
Buddy Garcia, Commissioner 
Carlos Rubinstein, Commissioner 
Mark R. Vickery, RG., Executive Director 

<MF3 File PWS 0700005/CO 
RN 101398212 

- CN 600488373 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

Protecting Texas by Reducing and Preventing Pollution 

December 7,2009 

Mr. Bryant Caswell, P.E. 
Schrickel, Rollins and Associates, Inc. 
1161 Corporate Drive West, Suite 200 l 
Arlington, Texas 76006 

Subject: Hollow-Fiber (HF) Microfiltration (MID Membrane Pilot Study Report 
City of Midlothian - PWS ID # 0700005 
Ellis County, Texas 

Dear Mr. Caswell: 

We have reviewed your letter dated August 28,2009, and the referenced Low-Pressure Membrane Pilot Study 
Results (Report) dated July 25, 2007. Based on our previous evaluations of this Report, the Texas 
Commission on Environmental Quality (TCEQ) approved the Siemens Water Technologies Memcor® XS 
HE MF membrane system for the City of Waxahachie (in our letter dated May 30,2007) and approved the 
Pall HF A/IF Membrane Pilot System (Settled Water with Full Pretreatment) for the City of Fort Worth 
(in our letter dated May 27,2008). Your letter states the City of Midlothian (City)' is requesting an exception 
to §290.42(g) to design and build a membrane water treatment plant (WTP). The City has acquired 18 MGD 
ofwater rights from the Tari·ant Regional Water District (TRWD). The water supply is available through the 
TRWD's water lines that cross the City's site for the plant. The current project involves a 9-MGD WTP, 
expandable to 1 8 MGD, with the proposed treatment to include a membrane filtration process preceded by a 
pretreatment train comprised ofthe following elements: 

• Chlorine dioxide added to raw water 
• Rapid mix of aluminum sulfate 
• Two-stage fiocculation and sedimentation 
• Granular activated carbon contactors 

Your letter states in 2007 the City participated in the Low-Pressure Membrane Pilot Study conducted by Alan 
Plummer and Associates, Inc., using the TRWD raw water. As noted in our previous pilot study reviews for 
the City of Waxahachie and the City ofFort Worth, the raw water sources for the pilot evaluation were the 
Richland-Chambers and Cedar Creek lakes. The TRWD also receives water from Lake Benbrook; however, 
due to drought conditions, water from Lake Benbrook was not pumped to the pilot facility during the study. A 
technical memorandum, dated December 5,2006, providing comparison data ofthe raw water quality for the 
three sources stated that the City of Fort Worth receives the highest amount ofLake Benbrook water due to the 
City's proximity to this source. 

You have requested in your letter approval to begin design that includes a capacity rating for both the Siemens 
and Pall piloted membrane systems. Although other pilot tests were conducted and documented in the Report 
with membrane equipment from G.E. Zenon Environmental and G.E. Ionics, this letter will address only the 

RO. Box 13087 Austin, Texas 78711-3087 512-239-1000 Ifitenlet address: www.tceq.state.tx.us 
printed on recycled paper udng soy·based ink 



Mr. Bryant Caswell, P.E. 
Page 2 
December 7,2009 

pilot data for the selected Siemens Corporation and Pall PIF MF membrane systems. Based on our review of 
the Report, we find that the pilot studies are acceptable for TCEQ staffto issue capacity ratings. 

Siemens Water Technologies Memcor® XS membrane system 

Based on 24 hours of continuous operation of the Siemens Memcor® XS test unit, the TCEQ finds that the 
following piloted operating parameters are accepted to yield a maximum of 13,480 GPD offiltrate water at 
20' C available for use by the City's customers for a 300-sf membrane element: 

• A pretreatment train consisting of chlorine dioxide at 1.4 mg/L to the raw water, chemical induction 
and rapid mixing with aluminum sulfate (alum) at 50mg/L, three stage fiocculation and sedimentation 
with tube settlers, and granular activated carbon (GAC) contactors; 

• A HF MF immersed/vacuum membrane element containing polyvinylidene-flouride fibers 
approximately 41.3 inches in length with a total feed side surface area of 300-sfper membrane fiber 
bundle; 

• A membrane fiber nominal pore size of 0.04 pm; 
• A membrane fiber absolute pore of 0.1 pm; 
• Outside to inside flow mode; 
• Operation in the dead end mode; 
• A maximum transmembrane pressure (TMP) of 12.4 psi; 
• Allowable temperature operating range of 1° to 400C; 
• Allowable pH tolerance range of 2 to 10; 
• A feed water turbidity operating limit of 100 NTU; 
• A maximum instantaneous chlorine tolerance of 1000 ppm; 
• A backwash frequency of 30 minutes with a 2.5 minute duration, and a flow rate of 9.9 gpm/module 

for 15 seconds; 
• A chemically enhanced backwash procedure of once every 2 weeks for a duration of 20 minutes 

followed by a backwash; 
• A total of 1,325.9 minutes per day in filtrate mode and 114.1 minutes per day in backwash and 

maintenance activity; 
• A total time of 110.5 minutes of backwash per day yielding a total in-plant consumption ofpotable 

water for backwashing of 109.4 GPD per 300 sf membrane module; 
• A minimum chemical CIP frequency ofat least 30 days with atotal duration of5 hours; The procedure 

is comprised of a normal backwash, refill membrane tank with filtrate, recirculation of chemical 
through membranes, aeration then soaking (repeated 9 times), and two rinse backwashes; Chemicals 
used during the 2-step CIP procedure: citric acid (2% weight) and sodium hypochlorite (500 ppm); 

• An average filtrate flux rate of 49.21 gfd (temperature corrected to 20° C); and, 
• A gross filtrate production of 13,592.38 GPD and an in-plant use of filtrate of l 11.60 GPD to yield a 

net filtrate of 13,480.78 GPD per 300.0-sf module at 20° C available for customer use. 

Based on our understanding of the submitted Siemens pilot study data in the Report, the TCEQ would issue a 
capacity rating of 9.0 MGD for a proposed SWTP design based on 667 Siemens Memcor® XS 10 
membrane modules. 

Pall Microsa UNA HF MF Membrane Pilot System (Settled Water with Full Pretreatment): 

Based on 24 hours of continuous operation of the Pall HF MF membrane test unit, the TCEQ finds that the 
following piloted operating parameters are accepted to yield a maximum of 32,033 GPD of filtrate water at 
20' C available for use by the City's customers for a 538-sf membrane element: 



Mr. Bryant Caswell, P,E, 
Page 3 
December 7,2009 

• A pretreatment train consisting of chlorine dioxide at 1,4 mg/L to the raw water, chemical induction 
and rapid mixing with aluminum sulfate (alum) at 47-50mg/L, flocculation and sedimentation, In lieu 
of the use of chlorine dioxide to oxidize iron and manganese, your September 14, 2007 letter 
proposed the use of ozone for the full-scale Northwest Water Treatment Plant. We have 
included several conditions for the use of ozone at the full-scale facility in this letter; 

• A EIF MF pressure membrane module 79 inches in length and containing PVDF fibers with a total 
feed side surface area of 53 8-st 

• A membrane fiber nominal pore size of 0.1 microns; 
• A membrane fiber maximum pore size of 0.2 microns; 
• Outside-to-inside flow mode; 
• Allowable operating temperature range of 0 to 400 C; 
• A 5,000 mg/L chlorine resistance; 
• Allowable pH operating range of 1 to 10; 
• An allowable feed water turbidity operating limit of 500 NTU; 
• A backwash cycle (SASRF) of once every 15 minutes for a duration of 90 seconds; 
• A sodium hypochiorite enhanced filtrate maintenance (EFM) wash procedure ofonce every 24 hours 

for a duration of 36.5 minutes with a 300 mg/L of NaOC1 solution circulated for 30.0 minutes 
followed by a SASRF for a total filtrate water use of28.5 gallons per module; 

• A total of 1,268.64 minutes per day in filtrate mode and 171.36 minutes per day in backwash and 
maintenance wash; 

• A minimum chemical CIP frequency ofat least 30 days for duration of4 hours. The CIP uses a heated 
1% NaOH and 0.1%NaOC1 solution re-circulated through the membranes and filtrate piping for 2 
hours. The process is repeated with a citric acid and hydrochloric acid solution; 

• An average filtrate flux rate of 70.6 gfd (temperature corrected to 20' C); and, 
• A gross filtrate production of 33,463 GPD and an in-plant use offiltrate of l,429 GPD to yield a net 

filtrate of 32,033 GPD per a 538-sf module at 200 C available for customer use. 

Based on our understanding ofthe submitted Pall pilot study data in the Report, the TCEQ would issue a 
capacity rating of 9.0 MGD for a proposed SWTP design based on 281 Fall HF MF membrane modules. 

TCEO Capacity Rating: 
The TCEQ issues a net capacity rating for MIF membrane facilities based on an instantaneous filtrate flux 
corrected to 20' C. This rating is determined by subtracting the total in-plant use of produced filtrate (such as 
backwashing the membranes, any"maintenance cleans," EFM, "mini CIP," CEB, soaks, or any other in-plant 
use) from the gross potential filtrate production when a membrane unit is actually in service for a 24-hour 
period of operation. The TCEQ understands, and accepts, that an increase in membrane feed water 
temperature nonnally results in an increase in the filtrate flux rate and a corresponding increase in potable 
water available for customer use. A decrease in water temperature will result in a reduction ofthe filtrate flux 
rate and a corresponding decrease in potable water available for customer use. This seasonal increase and 
decrease of water temperatures corresponds to the accepted increase of summer and decrease of winter 
customer demands. This increased production shall have TCEQ approval provided it does not exceed a 
temperature-corrected filtrate flux rate based one of the following calculations: 

For Siemens Memcor® XS membrane: 

JT= Jzo [l.784-(0.0575 x T)+ (0.0011 x f)- (10-5 x Tb] 

Where: 4 is the filtrate flux rate at the current water temperature 
Jzo is the TCEQ approved filtrate flux rate at 20° C 
T is the actual temperature of the water 



Mr. Bryant Caswell, P.E. 
Page 4 
December 7,2009 

For Pall Microza® UNA membrane: 

JT = J. x 0,9826 / [(0.0004481 x (f))-(0.03946 x T)+1.5926] 

Where: JT is the filtrate flux rate at the current water temperature 
J20 is the TCEQ approved filtrate flux rate at 20° C 
T is the actual temperature of the water 

This approval will be revoked any time the seasonal increase and decrease in membrane filtration production 
results in low distribution pressures or water outages, and the public water system will be required to install 
additional membranes or develop an additional source of potable water. 

Please note that the time out of service required for the various pressure modules to conduct a CD? was not 
calculated into the above design capacity rating for their membranes. The projection of a CIP once per month 
per unit was not considered to have a significant impact in overall production. The pilot was conducted with a 
chemically enhanced backwash procedure of once per day for a duration of30 minutes. Therefore, the TCEQ 
shall require this procedure to continue under full-scale operation. 

Conditions for Approval: 
Based on our review, the TCEQ is granting the request for an exception to use HF MF membrane filtration in 
lieu of gravity multi media filters under the following conditions: 

1. Approval from the TCEQ will be necessary prior to the use of any raw water source(s) other than the 
raw water line ofthe TRWD. Ifthe City ofMidlothian desires to use water from any source otherthan 
the raw water lino ofthe TRWD or if the TRWD changes its water source(s), then an additional pilot 
study will need to be initiated using water from the alternate source(s). 

2. The City's operators will be required to monitor each membrane unit in accordance with the PDW 
Program Guidance titled, Monitoring, Operating and Report Requirements for Membrane 
Installations. 

3. A revised CT study must be submitted for TCEQ review and approval prior to delivery of potable 
water from any SWTP expansion project to the customers as specified in §290.110(c) 

The granted removal credits for pathogens are based on the TCEQ approval of direct integrity tests 
and continuous indirect integrity monitoring methods. Removal credits for Giardia lamblia cysts and 
Cryptosporidium oocysts will be based on the required continuous indirect integrity monitoring of 
each HF MF membrane unit's filtrate with a Hach Model FT660 FilterTrat laser turbidimeter, or an 
acceptable TCEQ alterative. The direct integrity test method must use atest pressure with a resolution 
to detect at least a 3.0-micron defect in each membrane unit and a sensitivityto verify the required log 
removal value. With the TCEQ's recent rule revisions, we are now accepting the calculations for 
determining the pressure level that detects a 3.0-micron defect for each vendor's membrane unit as it is 
specified in the US EPA's Membrane Filtration Guidance 1Manual - EPA 815-R-06-009, November 
2005. Based on these requirements, data for the TCEQ to review the CT study and for the SWTP 
operators to complete a required "Membrane Monthly Operating Report" will need to include: 

a) volume ofpressurized air (Vsys) in each HF MI membrane unit during a direct integrity test; 
[...]
hypochlorite (NaOC1) feed systems; 

• Chemical neutralization system including one (1) 3 hp, 157 gallons per minute 
(gpm) pump, and one (1) 6,200 gallon FRP tank; 



Mr, Bryant Caswell, P.E. 
Page 8 
July 11, 2012 

• Membrane integrity testing system (MITS) with alarms capable of detecting a 
membrane defect having a minimum size of 3 microns or smaller, or a pressure 
hold method operating at a minimum pressure of 25 Pounds per square inch(psi) 
and shall be capable of reliably verifying log removal values of 4.o or greater, 

• One ( 1 ) HACH 1702E turbidimeter with SC100 controller and one ( 1 ) HACH 
FilterTrak 66oTMsc laser nephelometer; 

• Two (2),3ohp, 550 standard cubic feet per minute (scfm) positive displacement 
blowers; 

• Two (2) 15 hp, 55 scfm rotary screw compressors with one (1) 200 gallon air 
receiver for controls and one (1) 620 gallon air receiver for treatment processes; 
and 

• Rack-mounted valves, instrumentation 
panel. 

, control hardware and electrical control 

• Chemical feed and storage systems include: 
• Alum including one (1) 10,300 gallon high density cross-linked polyethylene 

(HDXLPE) bulk storage tank, one (1) 1,300 gallon HDXLPE day tank, and two (2) 
peristaltic chemical feed pumps rated 15 to 26.6 gallons per hour (gph); 

• Caustic (sodium hydroxide) including one (1) 6,ooo gallon HDXLPE bulk storage 
tank, two (2) 685 and 295 gallon HDXLPE day tanks, one (1) single stage, end 
suction centrifugal chemical transfer pumps rated 40 gpm, and three (3) 
peristaltic chemical feed pumps rated 2.4 to 12.2 gallons per hour (gph); 

• Sodium chlorite including one (lugaao-gallon HDXLPE bulk storage tank, one 
(i) 6,ooo gallon high density cross-linked polyethylene (HDXLPE) bulk storage 
tanE-6Re (1) 155 gallon HDXLPE day tank; 

• Hydrochloric acid including one (1) 6,ooo gallon high density cross-linked 
polyethylene high density linear polyethylene (HDLPE) bulk storage tank, one (1) 
155 gallon HDLPE day tank; and 

• Hydrogen peroxide including one (i) 6,ooo gallon high density cross-linked 
polyethylene (HDLPE) bulk storage tank, one (1) 295 gallon HDLPE day tank. 

• Disinfection will be a multi-stage process. Chlorine dioxide is proposed for 
pretreatment, hypochlorite for free chlorine zones within the plant, and chloramines will 
be used post filtration in the distribution system. The current design also includes 
ultraviolet (UV) oxidation after membrane filtration. Chemical feed and storage systems 
include: 

• One (1) 150 pound per day (ppd) Millenium IIITM T-VF three chemical chlorine 
dioxide generator and supply equipment consisting of chemical (sodium chlorite, 
hydrochloric acid and sodium hypochlorite) storage tanks, water supply, and the 
chlorine dioxide generator in which the reactants are mixed to produce the 
chlorine dioxide solution; 

• Two ( 2 ) each 800 ppd MicrOclor Model MC - 800 sodium hypochlorite generators 
including one (1) 20,000 gallon brine tank, three (3) dual tank water softeners, 
two (2) 10,300 gallon each fiber glass reinforced plastic (FRP) hypochlorite bulk 
storage tanks and one (1) single stage, end suction centrifugal chemical transfer 
pump rated 80 gpm and three (3) 1.5 to 5 .o gph and two (2) 1.5 to 25 gph 
chemical metering pumps; and 

J
 



Mr, Bryant Caswell, P.E. 
Page 9 
July 11, 2012 

• Liquid ammonium sulfute (LAS) feed system including one (1) 6,ooo gallon high 
HDXLPE bulk storage tank, one (1) 295 gallon HDXLPE day tank, and three (3) 
peristaltic chemical feed pumps rated 1,5 to 5.o gph; and 

• Ultraviolet system including two (2) TPojanUVSwfft™ 16L30-6L reactors each 
with 16 medium pressure lamp and ballast assemblies, six (6) for disinfection 
mode, and six (6) sensors. 

• System wide supervisory control and data acquisition (SCADA) equipment. 

• The residuals handling system consists of three sludge lagoons, two (2) each 75 feet 
by 75 feet and one 125 feet by 75 feet, operated in series or parallel with spillways 
between each basin, floating intakes from Lagoons Nos. 2 and 3, and a 20 hp, 160 gpm 
irrigation pump. Sedimentation basin, membrane cleaning residuals, and other process 
wastes, except membrane chemical cleaning backwashes, will be directed to the lagoons 
via a gravity drain line, where the residuals will settle before draining to the irrigation 
pump. 

• A recycle pump station with two (2) 100 gpm each submersible pumps will return 
daily membrane backwashes to the head of the treatment plant via l,ooo 1,f. of eight inch 
(8") AWWA Cgoo PVC recycle waterline to the raw water supply pipeline;. 

• Approximately 1,810 1.f, of twenty four - thirty six inch (24" - 36") AWWA Ci50/151 
ductile iron or AWWA C200 steel or AWWA C:3oo reinforced concrete cylinder raw 
waterline; and 

• Approximately 4,179 1.f. of two to twelve inch (2" - 12") AWWA C900 or Schedule 80 
polyvinyl chloride (PVC) yard piping, flow meters, and related valves, fittings and 
miscellaneous appurtenances. 

Proposed water treatment for the system will be provided by the City of Midlothian public water 
supply system. Source water is provided wholesale by the Trinity River Authority through the 
Tarrant Regional Water District. 

Please refer to the Utilities Technical Review Team's Log No, P-01252012-10 in all 
correspondence for this project, This will help complete our review and prevent it from being 
considered a new project. 

Please complete a copy of the most current Public Water System Plan Review Submittal form for 
any future submittals to TCEQ, Every blank on the form must be completed to minimize any 
delays in the review of your project. The document is available on our website at the address 
shown below, 

http://www,meg.texas.gov/utilities/planrev. html 

For future reference, you can review the Utilities Technical Review Team's database to see if we 
have received your project. This is available on the TCEQ's homepage at the following address: 

http://www.meg.texas. gov/utilities/planrev.html#status 



Mr, Bryant Caswell, P.E. 
Page lo 
July 11, 2012 
You can download the construction checklists and the latest revision of Chapter 290 «Rules and 
Regulations for Public Water Systems" from this site. 

If you have any questions concerning this letter or would like further assistance, please contact 
Mrs. Teresa L, Rogers at (512) 239-1734 or by email at "teresa,rogers@tceq.texas.gov" or by 
correspondence at the following address: 

Utilities Technical Review Team, MC-i59 
Texas Commission on Environmental Quality 
P.O, Box 13087 
Austin, Texas 78711-3087 

Sincerely, 

Vera Poe, P.E,, Team Leader 
Utilities Technical Review Team, MC-i59 
Plan & Technical Review Section 
Water Supply Division 
Texas Commission on Environmental Quality 

, ---dj k#$ 
JAda Lichaa, P.G., Manager 

Plan & Technical Review Section 
Water Supply Division 
Texas Commission on Environmental Quality 

TLR/av 

CC: City of Midlothian: 104 W. Avenue E Midlothian, TX 76065-2901 
TCEQ Central Records PWS File 0700005 
TCEQ Central Records PWS File 0810035 
TCEQ Region No, 4 Office - Dallas/Fort Worth 
TCEQ Technical Review & Oversight Team 



Bryan W. Shaw, Ph.D., Chairman 
Buddy Garcia, Commissioner 
Carlos Rubinstein, Commissioner 
Mark R. Vickery, RG., Executive Director 

File PWS 0700005/CO 
EUN 101398212 
CN 600488373 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

Protecting Texas by Reducing and Preventing Pollution 

January 7, 2010 

Mr. Bryant Caswell, P.E. 
Schrickel, Rollins and Associates, Inc. 
1161 Corporate Drive West, Suite 200 
Arlington, Texas 76006 

Subject: Hollow-Fiber (HF) Microfiltration (MF) Membrane Pilot Study Report 
City of Midlothian - PWS ID # 0700005 
Ellis County, Texas 

Dear Mr. Caswell: 

We have reviewed your letter dated December 21,2009, submitted in response to the Texas Commission on 
Environmental Quality (TCEQ) letter (Letter) dated December 7,2009 which approved theCity ofMidlothian 
(City) for the use ofthe Siemens Water Technologies Memcox* XS HF MF menibrane system and the 
Pall HF MF Membrane Pilot System (Settled Water with Full Pretreatment) based on alternate-site data 
from the Low-Pressure Membrane Pilot Study Results (Report) dated July 25,2007. The City has recently 
acquired l 8 MGD of water rights from the Tarrant Regional Water District ORWD), and the current project 
involves a 9-MGD water treatment plant (WTP). Your letter addresses an extraneous pretreatment condition 
for the Pall system in the Report that applied to the use of ozone by a different public water system (the City of 
Fort Worth). Based on our review of the Report and your letter, we find that the pilot study is acceptable for 
TCEQ staff to issue a capacity rating. 

Pall Microsa UNA HF MF Membrane Pilot Svstem (Settled Water with FulI Pretreatment): 

Based on 24 hours of continuous operation ofthe Pall HF MF membrane test unit, the TCEQ finds that the 
following piloted operating parameters are accepted to yield a maximum of32,033 GPD of filtrate water at 
200 C available for use by the City's customers for a 538-sf membrane element: 

• A pretreatment train consisting of chlorine dioxide at 1.4 m~L to the raw water, chemical induction 
and rapid mixing with aluminum sulfate (alum) at 47-5 Omg/L, flocculation and sedimentation; 

• A HF Nfl? pressure membrane module 79 inches in length and containing PVDF fibers with a total 
feed side surface area of 53 8-sf; 

• A membrane fiber nominal pore size of 0.1 microns; 
• A membrane fiber maximum pore size of 0.2 microns; 
• Outside-to-inside flow mode; 
• Allowable operating temperature range of 0 to 40° C; 
• A 5,000 mg/L chlorine resistance; 
• Allowable pH operating range of 1 to 10; 
• An allowable feed water turbidity operating limit of 500 NTU; 
• A backwash cycle (SASRF) of once every 15 minutes for a duration of 90 seconds; 
• A sodium hypochlorite enhanced filtrate maintenance (EFM) wash procedure of once every 24 hours 

RO. Box 13087 Austin, Texas 787I1-3087 512-239-I000 Internet address: www.tceq.state.tx.us 
printed on recycled paper ujing soy·based ink 



Mr. Bryant Caswell, P.E. 
Page 2 
January 7, 2010 

for a duration of 36.5 minutes with a 300 mg/L of NaOC1 solution circulated for 30.0 minutes 
followed by a SASRF for a total filtrate water use of 28.5 gallons per module; 

• A total of 1,268.64 minutes per day in filtrate mode and 171.36 minutes per day in backwash and 
maintenance wash; 

• A minimum chemical CIP frequency ofat least 30 days for duration of4 hours. The CIP uses aheated 
1% NaOH and 0.1%NaOC1 solution re-circulated through the membranes and filtrate piping for 2 
hours. The process is repeated with a citric acid and hydrochloric acid solution; 

• An average filtrate flux rate of70.6 gfd (temperature corrected to 20° CD; and, 
• A gross filtrate production of 33,463 GPD and an in-plant use offiltrate of l,429 GPD to yields net 

filtrate of 32,033 GPD per a 538-sf module at 200 C available for customer use. 

Based on our understanding of the submitted Pall pilot study data in the Report, the TCEQ would issue a 
capacity rating of 9.0 MGD for a proposed SWTP design based on 281 Fail HF MF membrane modules. 

TCEO Capacity Rating: 
The TCEQ issues a net capacity rating for MF membrane facilities based on an instantaneous filtrate flux 
corrected to 20° C. This rating is determined by subtracting the total in-plant use of produced filtrate (such as 
backwashing the membranes, any"maintenance cleans," EFM, "mini CIP," CEB, soaks, or any other in-plant 
use) from the gross potential filtrate production when a membrane unit is actually in service for a 24-hour 
period of operation. The TCEQ understands, and accepts, that an increase in membrane feed water 
temperature normally results in an increase,in the filtrate flux rate and a corresponding increase in potable 
water available for customer use. A decrease in water temperature will result in a reduction ofthe filtrate flux 
rate and a corresponding decrease in potable water available for customer use. This seasonal increase and 
decrease of water temperatures corresponds to the accepted increase of summer and decrease of winter 
customer demands. This increased production shall have TCEQ approval provided it does not exceed a 
temperature-corrected filtrate flux rate based on- the following calculation: 

For Pall Microza® UNA membrane: 

JT = J20 x 0.9826 / [(0.0004481 x (Tb)-(0.03946 x T)+1.5926] 

Where: Jr is the filtrate flux rate at the current water temperature 
Jzo is the TCEQ approved filtrate flux rate at 20' C 
T is the actual temperatule ofthe water 

This approval will be revoked any time the seasonal increase and decrease in membrane filtration production 
results in low distribution pressures or water outages, and the public water system will be required to install 
additional membranes or develop an additional source of potable water, 

Please note that the time out of service required for the various pressure modules to conduct a CIP was not 
calculated into the above design capacity rating for their membranes. The projection of a CIP once per month 
per unit was not considered to have a significant impact in overall production. The pilot was conducted with a 
chemically enhanced backwash procedure of once per day for a duration of 30 minutes. Therefore, the TCEQ 
shall require this procedure to continue under full-scale operation. 

Conditions for Approval: 
Based on our review, the TCEQ is granting the request for an exception to use HF MF membrane filtration in 
lieu of gravity multi media filters under the following conditions: 

1. Approval from the TCEQ will be necessary prior to the use of any raw water source(s) other than the 
raw water line of the TRWD. If the City of Midlothian desires to use water from any source other than 



Mr. Bryant Caswell, P.E. 
Page 3 
January 7, 2010 

the raw water line of the TRWD or ifthe TRWD changes its water source(s), then an additional pilot 
study will need to be initiated using watbr from the alternate source(s). 

2. Conditions in the Letter for Siemens Water Technologies Memcor® XS HF MF membrane system 
still apply. 

3. The City's operators will be required to monitor each membrane unit in accordance with the PDW 
Program Guidance titled, Monitoring. ODerating and Report Requirements for Membrane 
Installations. 

4. A revised CT study must be submitted for TCEQ review and approval prior to delivery of potable 
water from any SWTP expansion project to the customers as specified in §290.110(c) 

The granted removal credits for pathogens are based on the TCEQ approval of direct integrity tests 
and continuous indirect integrity monitoring methods. Removal credits for Giardia lanibh'a cysts and 
Cryptosporidium oocysts will be based on the required continuous indirect integrity monitoring of 
each HF MF membrane unit's filtrate with a Hach Model FT660 FilterTrak laser turbidimeter, or an 
acceptable TCEQ alterative. The direct integrity test method must use atest pressure with a resolution 
to detect at least a 3.0-micron defect in each membrane unit and a sensitivity to verify the required log 
removal value. With the TCEQ's recent rule revisions, we are now accepting the calculations for 
determining the pressure level that detects a 3.0-micron defect for each vendor's membrane unitas it is 
specified in the US EPA's Membrane Filtration Guidance Manual -EPA 815-R-06-009, November 
2005. Based on these requirements, data for the TCEQ to review tile CT study and for the SWTP 
operators to complete a required "Membrane Monthly Operating Report" will need'to include: 

a) volume ofpressurized air (Vsys) in each HF MF membrane unit during a direct integrity test; 
b) maximum back pressure (BPmoj on each HF MF membrane unit during a direct integritytest; 
c) air-liquid conversion ratio (ALCR); 
d) flow ofair through the critical breach during a pressure based direct integrity test (Qair); 
e) flow of water through the critical breach during filtration (Qbrench); 